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INSPECTION STAMF CP 54060 MEXICO
QA-TUBE
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Customer Crder No. Subs Na. AESMT Dispateh note
STOCK erder 81097 31174754
2009~05-28 ABSMT No. C.Code
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It Product designation Heat Lot Pieces Ky M
23 TST-E-316L-3-SCH40 522465 50053 7 503.0 46.13
88.30 ¥ 5.49
Total 7 503.0 4413
TEST RESULTS
Chemical composition (weightl?)
Heat C S1 Mn P 3 Cr Ni Mo
22465 0.014 G6.39 1.70 €.031 0.011 16.7¢9 11.34 2.06
N
522465 0.060
Chemical composition, product (weightX)
Heat c 5i Mn P 3 Cr Ni Mo
522465 0.013 0.39 1.71 0.030 0.009 16.83 11.36 2.00
K

522465 0.055
Tensile test at room temperature

Yield strength Tensile strength Elongation

MEa MPa % 7
Lot Rp0.2 R A 2"
50053 2¢7. 615 48 47
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Hardness test

Min Max
Lot HRB HRB
50053 7.0 77.0

Following contrcls/tests have been satisfactorily performed:
- Flattening test.

- Ring expansior test

- Flaring test

- PMI-test.

- Intergranular corrosion test acc to ASTM A-Z62Z PR.E

- Leak test: Eddy current test acc to ASME SA-999.

- Yisual inspection and dimensional control.

Heat Treatment:
Spoluticn annealed and gquenched.

The number of tests are based on the size of the manufacturing lot
before cutting to finished lengths.

The delivered products comply with the specifications and
requirements of the order.

The material is manufactured according to a Quality system,
approved and recistered to ISC 9001.

The certificate 1s produced with EDP and valid without signature.
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